5331 310A HSTL/\— HST Lever

00000 O 0 O MENU BACK

00O 0O NEXT

R HmES BB m & Fh fEs| # <t " A E g =&
#a
4
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 53313101 000 [HSTLN— LEVER 1
2 | 5229 0105 000 |4')y7° GRIP 1
3 | K814 0108 030 |F#'JLA8T BOLT 1 |M8 X 30(8T)
4 | A3010108 001 |Fvhk NUT 1 |M8
5 | A301 0108 003 |+vb NUT 1 |M8
6 | 53313102 000 |[7—A ARM 1
7 | 0350 0161 630 |PW WASHER 2 [16x30x3.0
8 | 05200132032 |7)E™Y PIN SPLIT 2 [32x32
9 | 53313105000 [7'L—%7-A4 ARM 1
10 | 3513 3127 000 [A7)v% SPRING 1
11 | 3606 2015 000 |Fovavnynyh ROD 1
12 | F301 0108 000 |FFyh NUT 2 [ms
13 | 3664 3541 000 |[Ayk' IV 4k JOINT 1 |M10L
14 | F301 0110 000 |FFyh NUT 1 |M10
15 | 5331 3107 000 |Ayh ROD 1
16 | 0350 0140 818 |PW WASHER 5 [8x18x16
17 | 0520 0125 016 |7ty PIN SPLIT 4 |25x16
18 | A301 0110 003 |+9b NUT 1 |M10
19 | 53053111 000 |7V vA4% AJUSTER 1
20 | A301 2110 003 [y NUT 1 |M10L
21 | 53313109 000 |myM ROD 1
22 | 0562 0108 022 [E5747E"Y PIN 3 |p8x22
23 | 53313111 000 |HST=1—F5T7yY NEUTRAL ASSY| 1
23-1| 5331 3112 000 |7'54vk BRACKET 1
23-2| 5310 3108 000 |#'4F GUIDE 2
CM141 —16— 2009/December



	MENU BACK: 
	NEXT: 


